
414712   06.18.07   BY

ILLUSTRATED PARTS LIST

MODEL NUMBER  PP4756SMD
PRODUCT NUMBER  961 21 00-11
MFG. ID. NUMBER  96121001103



2

ROTARY LAWN MOWER - - MODEL NUMBER  PP4756SMD  (96121001103) PRODUCT NUMBER 961 21 00-11



3

ROTARY LAWN MOWER - - MODEL NUMBER  PP4756SMD  (96121001103) PRODUCT NUMBER 961 21 00-11

KEY     PART          
NO.      NO.              DESCRIPTION

  1   532 40 32-89   Upper Handle
  2   532 17 51-48   Engine Zone Control Cable
  3   532 75 06-34   Screw
  4   532 12 51-62   Bracket, Upstop
  5   532 06 64-26   Wire Tie
  6   532 19 19-38   Handle Knob
  8   532 19 84-64   Control Bar
  9   532 19 58-00   Support Bracket, Handle, LH
10   532 17 09-75   Handle Bracket Assembly, RH
 11   532 19 57-99   Support Bracket, Handle, RH
12   532 17 09-77   Handle Bracket Assembly, LH
14   532 14 97-41   Screw, Thread Cutting  5/16-18 x 3/4
16   532 05 45-83   Screw, Tapping, Hex Head  1/4-20 x 1/2
17   532 17 71-41   Rod, Support
18   532 13 20-04   Locknut, Keps
19   532 19 47-88   Rope Guide
20   532 15 41-47   Foot Guard
24   532 06 91-80   Nut, Hex
25   532 40 91-49   Locknut, Hex  3/18-16
27   532 41 47-70   Wheel & Tire Assembly, Rear
28   532 14 27-48   Shoulder Bolt
29   532 40 16-30   Washer, Curved, Cylindrical 
30   532 40 65-82   Axle Arm Assembly
31   532 08 78-77   Knob, Selector 
32   532 40 64-28   Spring, Selector 
33   532 15 18-89   Discharge Guard
34   532 40 16-29   Spacer
35   532 41 08-07   Bracket, Wheel Adjuster 
36   532 15 41-32   Bracket, Housing
38   532 17 65-09   Defl ector, Discharge

KEY     PART          
NO.      NO.              DESCRIPTION

39   532 40 33-82   Support Bracket, LH
40   532 40 33-81   Support Bracket, RH
41   532 15 04-06   Screw, Hex Head, Threaded, Rolled  3/8-16 x 1-1/8
42   532 15 21-24   Spring, Torsion
43   873 80 04-00   Locknut, Hex
44   532 41 00-54   Kit, Mower Housing (Includes Key Number 52)
45   532 14 72-86   Rod, Hinge
46   532 19 59-63   Blade Adapter / Pulley
47   532 19 93-79   Blade, 22"
48   532 85 10-74   Washer, Hardened
49   532 85 02-63   Washer, Lock, Helical
50   532 85 10-84   Screw, Hex Head  3/8-24 x 1-3/8 (Grade 8)
52   532 18 21-66   Decal, Danger
54   532 08 83-48   Washer, Flat  3/8
55   532 19 09-39   Mounting Bracket, Debris Shield
56   532 08 58-25   Screw, Hex Washer Head  #10-24 x 1/2
57   532 05 17-93   Hairpin Cotter
58   532 15 50-44   Lower Handle
59   532 19 15-74   Handle Bolt
60   874 76 06-12   Bolt, Hex Head  3/8-16 x 3/4
61   532 75 15-92   Locknut, Hex
62   532 19 50-02   Debris Shield
63   532 19 23-25   Screw, Debris Shield
64          - - -            Engine, Briggs & Stratton, Model Number
                                 10S902 (Order parts from engine manufacturer)
67   532 19 74-80   O-Ring
72   532 19 79-91   Clip, Cable
 - -   532 18 21-34   Warning Decal (not shown)
 - -   532 41 00-69   Operator’s Manual, Scandinavian
 - -   532 41 00-71   Operator’s Manual, Baltic

NOTE: All component dimensions given in U.S. inches.  1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.  Failure to do so could be hazardous, damage your lawn mower and void your warranty.



4

ROTARY LAWN MOWER - - MODEL NUMBER  PP4756SMD  (96121001103) PRODUCT NUMBER 961 21 00-11



5R
O

TA
R

Y
 L

A
W

N
 M

O
W

E
R

 -
 -

 M
O

D
E

L
 N

U
M

B
E

R
  P

P
4

7
5

6
S

M
D

  (
96

12
10

01
10

3)
 P

R
O

D
U

C
T

 N
U

M
B

E
R

 9
61

 2
1 

00
-1

1

K
E

Y
   

 P
A

R
T

   
   

   
 

N
O

. 
   

 N
O

. 
   

   
   

   
D

E
S

C
R

IP
T

IO
N

  
1

   
53

2 
19

 4
6-

53
  

D
riv

e 
C

on
tr

ol
  C

ab
le

  
2

   
53

2 
19

 1
0-

39
  

B
ea

rin
g,

 W
he

el
 A

dj
us

te
r

  
3

   
53

2 
14

 3
6-

03
  

S
cr

ew
, T

ap
pi

ng
, P

an
 H

ea
d

   
   

   
   

   
   

   
   

   
   

   
#1

0-
24

 x
 2

-3
/4

  
5

   
53

2 
14

 6
5-

27
  

V
-B

el
t

  
6

   
53

2 
15

 0
4-

95
  

R
et

ai
ne

r, 
S

pr
in

g
  

7
   

53
2 

19
 8

4-
53

  
C

on
tr

ol
 B

ar
, D

riv
e

  
9

   
53

2 
40

 9
1-

48
  

Lo
ck

nu
t, 

H
ex

 1
1

   
53

2 
19

 8
0-

08
  

W
he

el
 &

 T
ire

 A
ss

em
bl

y
12

   
81

2 
00

 0
0-

58
  

E
-R

in
g

13
   

53
2 

40
 3

8-
49

  
P

in
io

n
14

   
53

2 
18

 9
4-

03
  

D
us

t C
ov

er
15

   
53

2 
40

 4
8-

45
  

P
aw

l, 
D

riv
e

16
   

53
2 

06
 7

7-
25

  
W

as
he

r
18

   
53

2 
08

 7
8-

77
  

K
no

b,
 S

el
ec

to
r

28
   

53
2 

19
 5

8-
11

   
D

riv
e 

C
ov

er
35

   
53

2 
40

 8
8-

02
  

K
it,

 W
he

el
 A

dj
us

te
r, 

LH
   

   
   

   
   

   
   

   
   

   
   

(I
nc

lu
de

s 
K

no
b 

an
d 

B
ea

rin
g)

36
   

53
2 

19
 9

2-
06

  
G

ea
r 

C
as

e 
A

ss
em

bl
y,

 C
om

pl
et

e
38

   
87

3 
80

 0
4-

00
  

Lo
ck

nu
t, 

H
ex

40
   

53
2 

13
 7

0-
90

  
S

pr
in

g
41

   
53

2 
40

 8
8-

03
  

K
it,

 W
he

el
 A

dj
us

te
r, 

R
H

   
   

   
   

   
   

   
   

   
   

   
(I

nc
lu

de
s 

K
no

b 
an

d 
B

ea
rin

g)

K
E

Y
   

 P
A

R
T

   
   

   
 

N
O

. 
   

 N
O

. 
   

   
   

   
D

E
S

C
R

IP
T

IO
N

60
   

53
2 

18
 3

4-
97

*
C

as
e,

 L
ow

er
61

   
53

2 
18

 3
4-

98
*

C
as

e,
 U

pp
er

62
   

53
2 

18
 3

4-
99

  
G

ea
r, 

27
 T

ee
th

63
   

53
2 

18
 3

5-
00

  
Le

ve
r, 

C
lu

tc
h

64
   

53
2 

18
 3

5-
01

  
S

pr
in

g,
 R

et
ur

n
65

   
53

2 
18

 3
5-

02
  

S
ha

ft,
 In

pu
t

66
   

53
2 

18
 3

5-
03

  
D

og
, M

ov
ab

le
67

   
53

2 
18

 3
5-

04
  

D
og

, F
ix

ed
68

   
53

2 
18

 3
5-

05
  

W
ire

, F
or

m
ed

69
   

53
2 

18
 3

5-
06

  
B

ea
rin

g,
 B

al
l

70
   

53
2 

18
 3

5-
07

  
F

or
k,

 S
hi

ft
71

   
53

2 
18

 3
5-

08
  

S
ea

l, 
O

ut
pu

t S
ha

ft
72

   
53

2 
18

 3
5-

09
  

W
as

he
r

73
   

53
2 

18
 3

5-
10

  
S

ea
l, 

C
as

e
74

   
53

2 
18

 3
5-

11
   

B
us

hi
ng

75
   

53
2 

19
 6

5-
61

  
S

ha
ft,

 O
ut

pu
t

76
   

53
2 

18
 3

5-
13

  
S

cr
ew

77
   

53
2 

18
 3

5-
14

  
S

ea
l, 

In
pu

t S
ha

ft
78

   
53

2 
19

 9
8-

52
  

P
ul

le
y,

 D
riv

e
78

   
53

2 
19

 9
4-

19
  

P
in

, R
et

ai
ni

ng

* 
U

se
 D

ow
 C

or
ni

ng
 #

70
9 

to
 r

es
ea

l G
ea

r 
C

as
e 

H
al

ve
s.

N
O

T
E

: A
ll 

co
m

po
ne

nt
 d

im
en

si
on

s 
gi

ve
n 

in
 U

.S
. i

nc
he

s.
  1

 in
ch

 =
 2

5.
4 

m
m

IM
P

O
R

TA
N

T:
 U

se
 o

nl
y 

O
rig

in
al

 E
qu

ip
m

en
t M

an
uf

ac
tu

re
r 

(O
.E

.M
.)

 r
ep

la
ce

m
en

t p
ar

ts
.  

F
ai

lu
re

 to
 d

o 
so

 c
ou

ld
 b

e 
ha

za
rd

ou
s,

 d
am

ag
e 

yo
ur

 la
w

n 
m

ow
er

 a
nd

 v
oi

d 
yo

ur
 w

ar
ra

nt
y.


